
ENGINE ASSEMBLY TITAN DRILL

76

d

2

/

-l

- -.— —. .

515



;AM ORliL

a FIGURE 1 ENGINE ASSEMBLY

a

mm PAJIT UNITS PER
No. CODE NUMBER OESCR!fJTICN ASY.

6
7
8
9

)0
11
12
13
14

15

16

17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33

::
36
37

;36
I 39

Iti

;
A
A
e
B
A
Q

B

A
A

A
A
A
B
A
B
A
c
A
B
B
A
8
A
A
A
B
B
A
A
A
B
A
A
A

t
A
A
A
A
A

2 I 7669
223118
2!7376
216591
216903 0
224326 @
215993
223730

219016
. .

2I6108
215992
Fig, 3&4
218933 0
224148 @
219070 0
223984 Q
2f6575 @
?23986 QI
215874
223ft9
216025
217318
215516
222247
215506
215515
222460
217669
224411

224}10
218932
219585
215874
216590
216092
216093
216792
218941
303474
217382
222239
217264
216985
222238

Sucw. Pn M4x25 Tom
Cover.AIr Clcarrcr/Grey
FIIIcr Asy fir
Washer.Flal MS
Suew.Pn M5x55 Torx SE
Sacw.Pn M5x55 Torx SS
spacer
Ki(.Ctlokc Asy

Shullef.Choke Lever
SpringShultcr
Shutter

Air Dox/Grommcl Asy
Grommet.Choke

Carburetors
Gaskel.Spacer
Gaskcl. Spacer
kasulator.Carburetor
Insulalor.Sfl
GaskeUShield+xsulalor
GaskcUSMeld.lnsulalor
Saew.Pn M4x9.5 Torx
Shield-Muffler/Gray
Saew. Pn M4x8 Torx Sem
Cover-Sc02en
Scseen.Arres!or
Nut.Shsd
Muffler Assembly
GaskelMrffler
Stud. Muffler
Saew-Pn M4x25 Torx
Starter Asse,mbly

Housing Siarter
Guide-Rope
Spacer. StarSerHsg

R“Saew-Pn M4x9.5
. Washer Flat M4
. DrumRope Assembly
.. Ropa-S[arSer 36’
. Handle Starter
. Washer. Nylon
. Pkg. Sprimg, Starter Rewind
Cushim-Fuel Tank
Tank Assembly-Fuel

HoseFuel
PickupFuel
Hose-Fuel Return

2
1

:
2
2
1
\
1
1
f
I
1
f
1
1
1
1
1

;
1
2
1
1
2
\
1
2
3
1
1

:
1
1
1
1
1
1
1
1
1
1
1
t

—

PART-NUMBER
322235
322236
322237
322238
322239

KIT INCLUDES: LWTITE pRODUcT GUIDE. f’@X’ET GUIOE
EMSTK PART
10.

UNTI’S m
CODE NUM8ER DESC8PT10N ASY

L3
14
15
16
17
!8
19
io
\l
52
53
54
55
S6
57
58
59
60
51
62
63
64
65
66

67

68
69
70

71

72
73
74
75

;:

X
80
81
82

A
A
c
c
B
A
c
c

B
A
A
A
8
A
c
B
B
c
A
B
B
B
B
c
A
0
A
B
A
B
A
A
A
B
c
c
A
A
A
B
B
A
B

?17390
303700
211242
3Z?1OO
216583
215525
213177
223688
FIG 2
222308
219848
95266
I025!J6

215533.01
216022
219383
217648
217341
219917
623.45
213178
215540
217320
219064.01 @
224448 Q)

215542 @
223925 Q.)
111026
218275
218264 @
224075 0

217475 @
223455 Q
216027
215541
2236J37
213191
215545
110984
102164
216143
222960
216500
3C0415

Cushion.Fuel lank
KII, CapFuel

Occat (OPEN SLOWLY)
Oecal Slofage
Nul.Hex M8
Rachet Assembly
Scxcw.Pn M4.2x18.5
Hou smg F an
General Assembly
Flywheel
Ignihon Assy (Crecm Colored)

BOO!Spark Plug
Connector. Spark

&ommet H/T Lead
Sffew.Pn M4x 23,4 Torx
Wkc Assembly Switch
SwNch.Toggle
Plale.Swilch
Nul.l{ex 15/32

Spark Plug
Soew.Pn M5xB.5 SEMS
Cover Cfiinder
Sucw.Pn M6xf8 Tom
Kit Cyi(Pltd Bfgd!/Gaskel
KII Cylinder/Gasket Kit

Gasket. Cylinder
Gaskel.Cylinder

fling Srsap Int
Pirs.Pislon
PislonMachined
Pislon.Machined
Flinff.f%ton
Ring. Piston
Saew.Pn M5x28,5
Grommet
C/Case Assembly
Pin
Gaskel.C\Case
Bearing-Needle
Key Flyheel
Bearing Ball
Crankshaft Assembly
SealC/Shalt Oil
Rope - @ulk 250’ Spcml

I
1
\
1
1
1
4
1
1
1
1
1
1

;
1
1
1
1
1
1
1
2
1
1
f

;
1
1
1
1
1
4
1
1
4
1
1

;

;
1

@ Used m-rmodel 11400200-03.
QI Used on model 12403200-03.

DESCRIPTION
LOCTITE KIT

-.

, RETAINING COMPOUND 620 (10 ml)
. THREAD LOCKER 242 (10 ml)
. GASKET ELIMINATOR518 (50 ml)
. BLACK MAX ADHESIVE 380 (01 02)

ANOMSOSDATA SHEETS

3

517



. .
,.
.

.,

GENERAL ASSEMBLY
TITAN DRILL

A/
1

,10

,9

8’ /
1

mm
M). cow NK&m UNm PER

DEWWTION ASY. I

1 c 224188
2C 224193
3C 224191
4C 224185
5C 224262
6C 224192
7C 224196
8C 224194
9C 224188

10 c 224190

Chuck w/Chuck Key
Drive-Shall
Gear
Ball 8earing
Bdt-Hx 10-32c2 1/6
Gear Casa
Flange Gearing
Pinion Assembly
Snap Ring
Clutch Housing

1
1
1
3
4
1
2
1

ITEMslx PART UNrrs PER
NO. CODE NUMBER KscRm AsY.

11 c 224187 Grip 1
12 c 224195 Clutch Drum & Pinion 1
13 c 224198 Clutch Rotor 1
14 c 2242X Throttle Lever Assembly ~: 1
15 c 224197 Throttie Cab4e Assembly - 1
16 C 224199 Handle &sswnbly 1
17 c 224261 Pin, Throttte Lever 1
18 C 111082 Clip. Retaiting 1
19 c 111091 Saew #8 x 1.5 1
.--——-— -. -.

519



TLTAti tl~tl

CARBURETOR ASSEMBLY ~V:~~

\

17

7‘5\,

‘b’” A<*’J’J;3] 20

Y

,/9(’3

\\ /

&

. ,/’
,... /’

c,
0’ “’

@/
%.P/---” 19.
(.5L --18
“ %-

\,
I 1, -18

a I

v!10LB e’ 7’–9 I
I

..—-. —.— ._—

I

J$$$$., 5
0-,

‘=..
~;’ ‘-../’ I

+ 6

/%3\ t
*<*

L—._._— .–-.-_ _ J
EhSTK Utmm
to. CCOE &&~ ASY.

R 222209.03 Carburelor(Walbro WT132A) 1
; . -- .- ~ . Screw.Pump Cover 2
3 - ---- . Cover-Primer Pump 1
4A 223077 . Primer-Pump 1

B 223913 . Cover Asy Fuel Pump
; - ----

1
. Screw-Idle Mjustment 1

7 - ---- CDQJ . Gasket-Fuel Pump f
8 - ---- Q)@ . Diaphragm.Fuel Pump 1
9 @ . .Saeen-Fuel Pump Inlet

i ‘- ““
1

10 224466 . Swivel kOl 1
. . -. Shaft Assembly Throttle

; j - -- . . @ : SpringThrotlle Return
1
1

13 - -. -- . Ring-Shalt Retainer 1
14 - . . . . @ . N.eedte-idle 1
1S . ---- @ . Needte-tkigh Speed 1
16 . ---- @ . Spring- Idle Needle 1
17 - -- . . @ . Spring-Nigh Speed Needte 1
NOTE: One 01 two (2) cerbrsretws used, identify carburetor before order:
ing replamnenl parts. Items are shown for “ktentifiation and disas.
sembly sequervx pwpo.ses only. components are not available
separately urstessa pari number is listed before the pert description.
EM SK UNITS PER
10. COOE N%!& mm ASY.

18 - ---- @ . Saew.Valve 1
19 - .- -. . Velve.Throttie 1
2(I -- -- @l . &sew.Met.ering Lever Pin 1
21 - ---- 0 . PoMelering Lever 1
22 . .- -. @ . Lever-Metering 1

@ . Vehe-lntet Needle
R j :::1 @ . Sfxing.Melering Lever

1
1

25 ---- . Seat AsyCheck Valve 1
26 . ---- @ . Plug-Welch 5/16 1
27 - -... @ . Ptug-WeIch 1/4 1
28 - -- -- @l . Ring.&reen Fteat,inar 1
29 . -- -. (3) . %eers.Check Valve 1
30 - -- -- @ . S~ew.Melering cover 4
31 - -. -- . Cover-Metering Lever 1
32 - ---- @ 0 . Diaphragm Asy.Matering 1
33 . . . . . . 00 . Gasket-Metering Oiaph. !
@ Contained in MajorRepair kGt.P/N 223632 (CODE B].
QI Contained in Gasket/Diaphragm Kit, P/N 223633 (CODE B)

521



w~ CARBURETOR ASSEMBLY ●MeCULLOCHDRILL “

6

msIKPAm um~
N&cmE~~ .

c 224142-W c~~ ~ ‘a
: - ---- .Saew-Pwnp Cover ;
3 .. .. . Cm-mrwr pump 1
4 i 222077 . Primr+rmp 1

B 22W3 .Cover AeyFuelPump 1
: - ---- . Screw-ldk Mjustmsnt 1

.Spring-IdleWow 1
: : :: @@ . Gti-Fuel pump

. .. .. 0.O . Di@wqrn-Fuel Pump :
1: - ..-. . Bcreen.FuelPumpInlet 1

.. .. . SheftAeeenlblyThrottb
u . ---- 0 . Spring-ThrottleReturn ;

.. .. . Ring-shaftReteiner 1
!: - ---- @ . Neede-ldb t
15 . ---- 6) . Neede+r Speed 1
16 - ---- 0 .Spring-lde Needle 1
17 - ---- 0 . WW-IW SpeedNeedle 1
msnc lsmFIJNRcaJENuKfioEscmoN
1s -

L
21 .
22-
23 -

;: :
26-
27 .
2s .
2s-

::
22-
22
24 i

.. ..

.. ..

.. ..

.. ..

.. ..

.. ..

.. ..

.. ..

.. ..

.. ..

.. ..

.. ..

.. ..

.. ..

.. ..

.. ..

0 . Saew.vdw
. Velve-ThWle

a) . Screw-MetairrgLeverPin
@ . Pin.MetaingLow
a . LevelMeteIhg
@ . Vak-lrrlet Node
o . spring#et9ringLow

. BeetAey-checkwife,
o . Plug-welch2/16
al . Plugwekrh1/4
6) . RiiSmen Reetirmr

. Screen4heckVolvo
: . Bcrewwetefirrgcow

. CoverwetedngIAmr
o@ . Die@vef#nAey-werirlg
O@ . Qeeket-MeterirrgDieph.

. Kit+wivelCerhlrew

1
1
i
1
1
1
1
1
1
1

;
4
1
1
1
1

0 Conteirmdin Meja rqeir KiLP/N 2244S2(CODEB).
@ Conteinedin Qeeket/Di@mgrI Kfi,P/N222S2S(CODEB).

510



AN lJtilLi
.

.-
,.

●
ENGINE TYPE . . . . . . . . . . . . . . . . . . . . . . . . . . . Alr-Cooled Two CyclC, Single Cylinder

DISPLACEMENT . . . . . . . . . . . . . . . . . . . . . . . . . . 21.2cc (1 .29 ci)

BORE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1.2681 nchcs (32.21 mm)

STROKE . . . . . . . . . . ..-. . . . . . . . . . . . . . . ..l.024inchcs (26mm)

IGNITION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. Electronic

FLYWHEEL \olGN. GAP . . . . . . . . . . . . . . . . . . . . .. O.012inchcs

sPARK PLUG GAP . . . . . . . . . . . . . . . . . . . . . . . . . .025 inches (.63n\m)

FUEL TANK CAPACITY. . . . . . . . ..- . . . . . . . . . . ..14.6 FI. oz.

RUNNING TIME . . . . . . . . . . . . . . . . . . . . . . . . . ..30t045 Minutes

DRY WEIGHT . . . . . . . . ..-. . . . . . . . . . . . . . . ..12 Pounds

CARBURETOR . . . . . . . . . . . . . . . . . . . . . . . . . . . Diaphragm/Primer Type

CHUCK CAPACITY . . . . . . . . . . . . . . . . . . . . . . . ..112’1

PART NUMBER STK. CODE DESCRIPTION

222785 T T-25 Tom Drive 3.5-
215432 T Pressure Test Tool
217720 T KII, Tom Wrenches

7

.._— —.

525


	Titan Gas Powered drill
	Engine Assembly
	Top
	Bottom

	Parts List
	General Assembly
	Parts List
	Carburetor Assembly
	Parts List
	Carburetor Assembly
	Parts List
	Specifications
	Service Tools


